
SOFTLINES WASTEWATER TESTING

TEST REPORT LA-240452
Number: FILECA

Date of sampling 06/03/2024

Reporting Date 18/03/2024

Audit ID 164830 Audit firm INTERTEK RUMANIA

Company name FILECA INDUSTRY SA

Contact person GIACOMO LIVI

Type of tax - tax ID no CIF for Companies with VAT Registration - 16025605

Address str. VALEA VIILOR 1/77

Region state province BISTRITA NASAUD

Town city / village BECLEAN

Zip/Post code 425100

Country RUMANIA

Direct Discharge

Type of wastewater discharge: Indirect discharge

On-site effluent treatment plant (ETP): NO

YES 

 Preliminary Primary Secondary/Biological 

Description of discharge:

NA

208 m3/day

A

Sampler accreditation certification number (ZDHC): 

Simple

NA

NA

[Colour blue, grab 

sample at 10:00]

[Sampling 

location: Latitude 

47.17272, 

Longitude 

24.14804]

Type of wastewater discharge

Average total industrial wastewater generated (m3/day):

C74D106818042

[7,95 PH/ 14.0 C/ DO 3.6/ FCL 0,00 mg/L

7,65 PH/ 17.8 C/ DO 8.6/ FCL 0,00 mg/L

6,83 PH/ 23.1 C/ DO 7.0/ FCL 0,03 mg/L

5,75 PH/ 49.1 C/ DO 5.2/ FCL 0,29 mg/L

6,20 PH/ 39.7 C/ DO 6.3/ FCL 0,00 mg/L

4,97 PH/ 49.7 C/ DO 5.8/ FCL 0,00 mg/L

5,10 PH/ 46.2 C/ DO 6.3/ FCL 0,22 mg/L]

[Colour blue, composite sample at 07:30; 08:30; 

09:30, 10:00, 10:30, 11:30, 12:30]

[Sampling location: Latitude 47.17272, Longitude 

24.14804]

NA [PH:8.84]

[If direct discharge] ambient temperature of receiving 

water body (ºC):

INDIRECT DISCHARGE – AT MUNICIPALITY ETP.

Tertiary 

Sample description

(1) Untreated wastewater (BT)

Sludge Disposal Pathway

Pre - treatment:

(3) Sludge

(2) Effluent (AT)

[9.08 PH/ 18.2 C/ DO 6.3/ FCL 0,12 mg/L

9.18 PH/ 22.0 C/ DO 5.1/ FCL 0,29 mg/L

9.35 PH/ 19.5 C/ DO 6.9/ FCL 0,36 mg/L

9.55 PH/ 26.7 C/ DO 1.1/ FCL 0,37 mg/L

9.57 PH/ 22.4 C/ DO 6.6/ FCL 0,09 mg/L

8.52 PH/ 27.3 C/ DO 1.4/ FCL 0,62 mg/L

6.89 PH/ 27,5 C/ DO 6.7/ FCL 0,48 mg/L]

CommentsComposite

[Colour dark blue, composite sample at 07:30; 

08:30; 09:30, 10:00, 10:30, 11:30, 12:30]

[Sampling location: Latitude 47.17272, Longitude 

24.14804]

Screening/ Sieving/Grit 

Remover

pH correction

Homogenization tank

Coagulation/Flocculation

Dissolved air flotation 

(DAF)

Sedimentation tanks or 

Settler/Clarifier

Activated sludge process. 

Aerobic reactor

Biological Biofilm reactor 

(MBBR, SAF, RBC...).

BSequencing batch 

reactor (SBR)

Absorption with activated 

carbon

High rate filtration

Advanced oxidation techniques 

(Ozone, Fenton reaction, photo 

catalytic degradation...)Other

Other Other
OtherNone

Page 1 of 30

(Intertek Ibérica Spain S.L.U.-Punta Sollana Nº6-Puerto Bilbao - 48508 Zierbena

Inscrita en el R.M. de Bizkaia, Tomo 1547 general, Libro 1065 sección 3ª, Folio 145, N. 9971, Inscripción 1ª, VAT nº ESB 48171086)



SOFTLINES WASTEWATER TESTING

TEST REPORT LA-240452
Number: FILECA

Local Legal Standard name [a] SC AQUABIS SA

Local legal standard no. [a]:
NA

No exceeded 

Discharge permit provided: Yes

Sampling laboratory INTERTEK RUMANIA

Testing laboratory INTERTEK IBÉRICA SPAIN S.L.U.

Date received sample 07/03/2024

06/03/2024, 07:30

Date and time of the end of sampling 06/03/2024, 12:30

Testing period 07/03/2024 to 14/03/2024

Reporting date 15/03/2024

Arrival Temperature at Lab

Internal codification number LA-240452

Reference sample number FILECA

Comments

Internal description – Intertek Lab Issuing Final Test Report

Date and time of the beginning of 

sampling

Local Legal Data

Parameters (ZDHC WWSG V2.1, Table 2-3) exceeded local 

regulation:

Maximum recommended temperature during transportation has been exceeded, so the results may not reflect the 

initial state of the sample (T), the applicant has approved the testing performance.

10.5ºC (TT)

Page 2 of 30

(Intertek Ibérica Spain S.L.U.-Punta Sollana Nº6-Puerto Bilbao - 48508 Zierbena

Inscrita en el R.M. de Bizkaia, Tomo 1547 general, Libro 1065 sección 3ª, Folio 145, N. 9971, Inscripción 1ª, VAT nº ESB 48171086)



SOFTLINES WASTEWATER TESTING

TEST REPORT LA-240452
Number: FILECA

Summary of test results   

Testing period
Sample 1 (Before 

treatment)

Alkylphenols (APs) & Alkylphenol ethoxylates (APEOs)
From 11/03/2024 to 

13/03/2024
ND

Anti - Microbials & Biocides
From 08/03/2024 to 

11/03/2024
ND

Chlorinated parafins
From 11/03/2024 to 

13/03/2024
ND

Chlorobenzenes and Chlorotoluenes
From 07/03/2024 to 

08/03/2024
ND

Chlorophenols
From 08/03/2024 to 

11/03/2024
ND

Dimethyl Formamide (DMFa) (*)
From 12/03/2024 to 

14/03/2024
ND

Dyes – Carcinogenic or Equivalent Concern
From 11/03/2024 to 

13/03/2024
ND

Dyes – Disperse (Allergenic)
From 11/03/2024 to 

13/03/2024
ND

Dyes-Navy Blue Colourant
From 11/03/2024 to 

13/03/2024
ND

Flame retardants
From 08/03/2024 to 

11/03/2024
ND

Glycols
From 11/03/2024 to 

13/03/2024
ND

Halogenated solvents
From 07/03/2024 to 

08/03/2024
D

Organotin compounds
From 07/03/2024 to 

08/03/2024
ND

Other/Miscellaneous Chemicals (^)
From 11/03/2024 to 

13/03/2024
ND

Perfluorinated chemicals (PFCs)
From 12/03/2024 to 

14/03/2024
ND

Phthalates
From 12/03/2024 to 

14/03/2024
ND

Polycyclic aromatic hydrocarbons (PAHs)
From 07/03/2024 to 

08/03/2024
ND

Restricted Aromatic Amines (Cleavable from Azo-  colourants) Azo dyes
From 11/03/2024 to 

13/03/2024
ND

UV Absorbers
From 08/03/2024 to 

11/03/2024
ND

Volatile organic compounds (VOCs)
From 07/03/2024 to 

08/03/2024
ND

Wastewater/ MRSL - Test items

Page 3 of 30

(Intertek Ibérica Spain S.L.U.-Punta Sollana Nº6-Puerto Bilbao - 48508 Zierbena

Inscrita en el R.M. de Bizkaia, Tomo 1547 general, Libro 1065 sección 3ª, Folio 145, N. 9971, Inscripción 1ª, VAT nº ESB 48171086)



SOFTLINES WASTEWATER TESTING

TEST REPORT LA-240452
Number: FILECA

Foundational Progressive Aspirational

From 07/03/2024 to 

07/03/2024
Meet

From 11/03/2024 to 

12/03/2024
Meet

Cadmium
From 11/03/2024 to 

12/03/2024
Meet

Lead
From 11/03/2024 to 

12/03/2024
Meet

Mercury
From 11/03/2024 to 

12/03/2024
Meet

Foundational Progressive Aspirational

pH[f]

Temperature difference[f] NA

E.coli

Colour NA

Persistent foam[f]

Wastewater flowrate[f]

Ammonium-Nitrogen NA

AOX NA

Biochemical Oxygen Demand    (BOD5) NA

Chemical Oxygen Demand (COD) NA

Dissolved Oxygen (DO) [f]

Oil & Grease NA

Total Phenols / Phenol Index NA

Total Chlorine [f]

Total Dissolved Solids (TDS)

Total Nitrogen NA

Total Phosphorus NA

Total Suspended Solids (TSS) NA

Wastewater / Conventional parameters - Test items

Sample 2 (After treatmet)

NA

NA

NA

NA

NA

Testing period

Sample 2 (After treatmet)

NA

Chromium (VI)

Arsenic

NA

Wastewater / Heavy metals - Test items

Testing period

Page 4 of 30

(Intertek Ibérica Spain S.L.U.-Punta Sollana Nº6-Puerto Bilbao - 48508 Zierbena

Inscrita en el R.M. de Bizkaia, Tomo 1547 general, Libro 1065 sección 3ª, Folio 145, N. 9971, Inscripción 1ª, VAT nº ESB 48171086)



SOFTLINES WASTEWATER TESTING

TEST REPORT LA-240452
Number: FILECA

Foundational Progressive Aspirational

Chloride

Cyanide, total NA

Sulfate

Sulfide NA

Sulfite NA

Testing period
Sample 3: Sludge 

(Total)

Sample 3: Sludge 

(Leachate)

Antimony
From 11/03/2024 to 

12/03/2024
Meet NA

Arsenic
From 11/03/2024 to 

12/03/2024
Meet NA

Barium
From 11/03/2024 to 

12/03/2024
Meet NA

Cadmium
From 11/03/2024 to 

12/03/2024
Meet NA

Cobalt
From 11/03/2024 to 

12/03/2024
Meet NA

Copper
From 11/03/2024 to 

12/03/2024
Not meet NA

Lead
From 11/03/2024 to 

12/03/2024
Not meet D

Nickel
From 11/03/2024 to 

12/03/2024
Meet NA

Selenium
From 11/03/2024 to 

12/03/2024
Meet NA

Silver
From 11/03/2024 to 

12/03/2024
Meet NA

Chromium 

(total)

From 11/03/2024 to 

12/03/2024
Not meet D

Zinc
From 11/03/2024 to 

12/03/2024
Not meet NA

Chromium VI
From 11/03/2024 to 

12/03/2024
Meet NA

Mercury
From 11/03/2024 to 

12/03/2024
Meet NA

Testing period

Cyanide
From 11/03/2024 to 

11/03/2024

Testing period

pH
From 07/03/2024 to 

08/03/2024

% Solids
From 07/03/2024 to 